



| |
|---------------------|
| Test |
| TS EN ISO/IEC 17025 |
| AB-0342-T |
| AB-0342-T |
| 144353506 |
| 02/22 |

GABRIEL A/S

Hjulmagervej 55, DK-9000 Aalborg

Report No. 144353506
Buyer /
Test Item. : String - Col: 60119
Lot No. : /
Manufacturer : /
Fiber Content. : /
Colour Name. : 60119
Article No. : 28512160
End Use. : Upholstery

Applicant's Provided -
Care Instruction/Label:

Sample Receiving date: 2022-02-07
Testing Period: 2022-02-07 to 2022-02-25
Report Date: 2022-02-25
Test Result: No Comment

For and on behalf of
TÜV Rheinland Uluslararası Standartlar Sertifikasyon ve Denetim A.Ş

Nalan Aslantas / Customer
Relations Assistant Manager

Abdullah Akil / Physical
Laboratory Manager

Products

| |
|-----------|
| AB-0342-T |
| 144353506 |
| 02/22 |

Test Result Summary :

Test Specification:

1 Colour Fastness To Light

Test result:

NO COMMENT

1. Photo



2. List of Materials

Material List:

| Material No. | Material | Color | Location |
|--------------|----------|-------|------------------|
| M001 | Textile | Grey | 60119 Woven base |

1. Colour Fastness To Light

Test method : Colour Fastness to Light (BS/DIN/EN/ISO 105-B02, Method 2)

Apparatus : Xenon-arc lamp

M001

Requirement

Exposure : 6-7

- END -